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Parts Breakdown 3709

Fig # Part ID Part Name Quantity

Products with multiple versions are listed in subsiding order with the newest version on top not indented

 1 419137-6 TOP COVER, 3709  1
 3 651425-7 SWITCH,3709  1
 4 861695-2 NAME PLATE, 3709  1
 5 664891-9 CORD  1
 6 682569-2 CORD GUARD, 3709  1
 8 266326-2 TAPPING SCREW PT 4X18, MT240  2
 9 687123-7 STRAIN RELIEF, MT811K  1
 10 654532-5 TERMINAL BLOCK, 9523NB  1
 11 643550-8 BRUSH CAP , 9031  2
 12 191938-1 CARBON BRUSH 408 SET, 3901  1
 12 195008-8 CARBON BRUSH SET CB-408, KP0800K  1
 13   154807-7   BRACKET COMPLETE, 3709  1
 14 590017-6 FIELD ASS'Y 115V, 3709  1
 15 266340-8 TAPPING SCREW 4X65, GA5020  2
 16 421494-0 LABYRINTH RUBBER RING,HR2455  1
 17 210034-7 BALL BEARING 607LLB, 9553NB  1
 18 681668-7 RESIN WASHER, 3709  1
 19 515631-7 ARMATURE ASS'Y 115V, 3709  1
 20 241667-7 FAN 52, 3709  1
 21 211223-7 BALL BEARING 6002LLUX, 3703  1
 21 211223-7 BALL BEARING 6002LLUX, 3703  1
 22   267785-3   WAVE WASHER 23, 3709  1
 23 266351-3 TAPPING SCREW 4X35, 9557PB  4
 24 154668-5 MOTOR HOUSING COMPLETE,3709  1
 25 763663-0 COLLET CONE 6.35, 3709  1
 26 763661-4 COLLET NUT 6, 3709  1
 27 265771-8 THUMB SCREW M5X33,3709  1
 28 226217-9 SPUR GEAR 16, 3703  1
 29 265142-9 P.H. SCREW M4X10, 3709  4
 30 419138-4 BASE,3709  1
 33 265763-7 SCREW M6X25, 3700B  1
 34 941151-9 F. WASHER 6, 5007NB  1
 35 941101-4 F. WASHER 5, JR3000V  1
 36 252652-5 THUMB NUT M5,3709  1
 42 410585-2 BASE PROTECTOR, 3709  1
 1,001 122703-7 TRIMMER GUIDE ASS'Y, 3700B  1
 1,002 122704-5 SSTRAIGHT GUIDE ASS'Y, 3700B  1
 1,003 343577-5 TEMPLET GUIDE 10, 3702B  1
 1,003   345433-5   N/A  1
 1,004 781036-5 WRENCH 10, 3709  1
 1,005 781037-3 WRENCH 17, 3709  1
 1,006 418647-0 CHIP DELECTOR, 3709  1
 1,007 733238-9 STRAIGHT BIT 6E, 3709  1
 5,001 810134-9 CAUTION LABEL, 3709  1
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